
 

Approve Deny Signatures Date 

X  

Nicholas Hong, P.E. / Environmental Engineer 
 
Nick Hong (via electronic signature) 
 

September 11, 2025 
 

X  

Adam Olesnanik, P.E. / Environmental Engineer Manager 
 
Adam Olesnanik 
 September 23, 2025 

 

Northwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0240095 

Facility Type Municipal APS ID 1102657 

Major / Minor Minor Authorization ID 1465069 

a 
Applicant and Facility Information 

a 

Applicant Name Mahoning Township Lawrence County  Facility Name Mahoning Township WWTP  

Applicant Address PO Box 99 Us Route 224  Facility Address 3692 W State Route Street   

 Hillsville, PA 16132-0099   Edinburg, PA 16132  

Applicant Contact Vito Yeropoli  Facility Contact Vito Yeropoli  

Applicant Phone (724) 667-8801  Facility Phone (724) 667-8801  

Client ID 74001  Site ID 703872  

Ch 94 Load Status Not Overloaded  Municipality Mahoning Township  

Connection Status No Limitations  County Lawrence  

Date Application Received November 30, 2023  EPA Waived? Yes  

Date Application Accepted August 29, 2025  If No, Reason   

  

Purpose of Application This is an application request for NPDES renewal.  

a 

 

Summary of Review 

The application submitted by the applicant requests a NPDES renewal permit for the Mahoning Township located at 3692 W 
State St, Edinburg, PA 16116 in Lawrence County, municipality of Mahoning Township. The existing permit became effective 
on June 1, 2019 and expired on May 31, 2024. The application for renewal was received by DEP Northwest Regional Office 
(NWRO) on November 30, 2023. 
 
The purpose of this Fact Sheet is to present the basis of information used for establishing the proposed NPDES permit effluent 
limitations. The Fact Sheet includes a description of the facility, a description of the facility’s receiving waters, a description of 
the facility’s receiving waters attainment/non-attainment assessment status, and a description of any changes to the proposed 
monitoring/sampling frequency. Section 6 provides the justification for the proposed NPDES effluent limits derived from 
technology based effluent limits (TBEL), water quality based effluent limits (WQBEL), total maximum daily loading (TMDL), 
antidegradation, anti-backsliding, and/or whole effluent toxicity (WET). A brief summary of the outlined descriptions has been 
included in the Summary of Review section.  
 
The subject facility is a 0.36 MGD treatment facility. The applicant does not anticipate any proposed upgrades to the treatment 
facility in the next five years. The NPDES application has been processed as a Minor Sewage Facility (Level 2) due to the type 
of sewage and the design flow rate for the facility. The applicant disclosed the Act 14 requirement to County Commissioners 
(Lawrence County Government Center) and Mahoning Township and the notice was received by the parties on October 23, 
2023. A planning approval letter was not necessary as the facility is neither new or expanding.   
 
Utilizing the DEP’s web-based Emap-PA information system, the receiving waters has been determined to be Mahoning River. 
The sequence of receiving streams that the Mahoning River discharges into are Beaver River, the Ohio River, and the 



NPDES Permit Fact Sheet NPDES Permit No. PA0240095 
Mahoning Township WWTP  
 
 

2 

Summary of Review 

Mississippi River which eventually drains into the Gulf of America. The receiving water has protected water usage for warm 
water fishes (WWF). No Class A Wild Trout fisheries are impacted by this discharge. The absence of high quality and/or 
exceptional value surface waters removes the need for an additional evaluation of anti-degradation requirements.     
 
The Mahoning River is a Category 2 and 5 stream listed in the 2024 Integrated List of All Waters (formerly 303d Listed 
Streams). This stream is an attaining stream that supports potable water supply. The receiving stream is (a) impaired for 
aquatic life due to an unknown source and unknown cause and (b) impaired for fish consumption due to PCBs from an unknown 
source. The receiving waters is not subject to a total maximum daily load (TMDL) plan to improve water quality in the subject 
facility’s watershed.  
 
The existing permit and proposed permit differ as follows: 

• Due to the EPA triennial review, monitoring shall be required for E. Coli. 

• Monitoring shall be required for Total Copper. 

• Effluent limits have been proposed for Total Zinc. 

• The ammonia limit was removed.  

Sludge use and disposal description and location(s): Biosolids/sewage sludge disposed at Carbon Limestone Landfill in 
Lowellville, OH and New Castle Sanitation in New Castle, PA 
 
The proposed permit will expire five (5) years from the effective date. 
 
Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the 
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in 
accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from 
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which 
will be considered in making a final decision on the application.  Any person may request or petition for a public hearing with 
respect to the application.  A public hearing may be held if DEP determines that there is significant public interest in holding a 
hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the 
hearing and in at least one newspaper of general circulation within the geographical area of the discharge. 
 
Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP 
Northwest Regional Office (NWRO), 230 Chestnut Street, Meadville, PA 16335. To make an appointment for file review, 
contact the NWRO File Review Coordinator at 814.332.6945. 
 



NPDES Permit Fact Sheet NPDES Permit No. 
PA0240095 
Mahoning Township WWTP  
 
 

3 

1.0 Applicant 

1.1 General Information 
 
This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal 
for the following subject facility. 
 
Facility Name:    Mahoning Township 
 
NPDES Permit # PA0240095 
  
Physical Address: 3692 W. State Street 
   Edinburg, PA 16116 
 
Mailing Address: PO Box 99 
   Hillsville, PA 16132 
 
Contact:  Vito Yeropoli 
   Township Supervisor 
   (724) 667-8801 
   yeropoli@comcast.net 
 
Consultant:  Gregg DelPrincipe 
   New Castle Engineers 
   (724) 730-4674 
   gd@castleengineers.com 
 

1.2 Permit History 
 
Permit submittal included the following information. 
 

• NPDES Application 

• Plan view drawing 

• Influent Sample Data 

• Effluent Sample Data 

2.0 Treatment Facility Summary 

2.1.1 Site location 
 
The physical address for the facility is 3692 W. State Street, Edinburg, PA 16116. A topographical and an 
aerial photograph of the facility are depicted as Figure 1 and Figure 2.   
 
  



NPDES Permit Fact Sheet NPDES Permit No. 
PA0240095 
Mahoning Township WWTP  
 
 

4 

Figure 1: Topographical map of the subject facility 

 
 
Figure 2: Aerial Photograph of the subject facility  

  



NPDES Permit Fact Sheet NPDES Permit No. 
PA0240095 
Mahoning Township WWTP  
 
 

5 

2.1.2 Sources of Wastewater/Stormwater 
 
The facility receives 100% of the flow contribution from Mahoning Township. 
 
The facility does not have any bypasses or overflows of raw or partially treated sewage within the collection 
system or treatment facility. 
 
The facility received sludge from Dalton LLC. The volume of sludge received was 1,184,000 gallons. At 2% 
solids, this amount was 99 tons. 
 
The facility received hauled-in wastes in the last three years and also anticipates receiving hauled in wastes 
in the next five years. 
 
The facility has industrial / commercial users. The following table summarizes the industrial / commercial 
users. 
 



NPDES Permit Fact Sheet NPDES Permit No. 
PA0240095 
Mahoning Township WWTP  
 
 

6 

 



NPDES Permit Fact Sheet NPDES Permit No. 
PA0240095 
Mahoning Township WWTP  
 
 

7 

 



NPDES Permit Fact Sheet NPDES Permit No. 
PA0240095 
Mahoning Township WWTP  
 
 

8 

2.2 Description of Wastewater Treatment Process 
 
The subject facility is a 0.36 MGD design flow facility. The subject facility treats wastewater using an 
oxidation ditch, a secondary clarifier, and a chlorine contact tank prior to discharge through the outfall.  
The facility is being evaluated for flow, pH, dissolved oxygen, TRC, CBOD5, TSS, TDS, fecal coliform, 
nitrogen species, and phosphorus. The existing permits limits for the facility is summarized in Section 2.4.  
 
The treatment process is summarized in the table. 

 
  

Treatment Facility Summary 

 

Treatment Facility Name: Mahoning Township WWTP 
 

WQM Permit No. Issuance Date 

3708401 05/19/2008 

3708401 02/28/2014 
 

 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Tertiary 
Oxidation Ditch With 

Solids Removal 
Chlorine With 
Dechlorination 0.36 

 

 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

 750 Not Overloaded  
Combination of 

methods 



NPDES Permit Fact Sheet NPDES Permit No. 
PA0240095 
Mahoning Township WWTP  
 
 

9 

A plan view schematic of the facility is depicted. 
 

  
2.3 Facility Outfall Information 
 
The facility has the following outfall information for wastewater. 
 

Outfall No. 001  Design Flow (MGD) .36 

Latitude 41º 1' 6.00"  Longitude -80º 26' 27.00" 

Wastewater Description: Sewage Effluent 

 
 
2.3.1 Operational Considerations- Chemical Additives 
 
Chemical additives are chemical products introduced into a waste stream that is used for cleaning, 
disinfecting, or maintenance and which may be detected in effluent discharged to waters of the 
Commonwealth. Chemicals excluded are those used for neutralization of waste streams, the production of 
goods, and treatment of wastewater. 
 
The subject facility utilizes the following chemicals as part of their treatment process. 
 

• Hypochlorite for chlorination and filament control 

• Sulfur dioxide for dechlorination 

• Liquid sodium hydroxide for pH control 

 
  



NPDES Permit Fact Sheet NPDES Permit No. 
PA0240095 
Mahoning Township WWTP  
 
 

10 

2.4 Existing NPDES Permits Limits 
 
The existing NPDES permit limits are summarized in the table. 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. 
PA0240095 
Mahoning Township WWTP  
 
 

11 

 

3.0 Facility NPDES Compliance History 

3.1 Summary of Inspections 
 
A summary of the most recent inspections during the existing permit review cycle is as follows.  
 
The DEP inspector noted the following during the inspection. 
 
01/08/2020: 
 

• A Carbon Limestone Landfill leachate pretreatment system was in the process of being seeded. A 

planning module for a conveyance line to Mahoning Township WWTP will be submitted. Hauled-in 

leachate may decrease until the construction of the conveyance line. It is estimated that flow may 

be 0.08-0.1-MGD once the line is constructed. 

• Hauled-in wastes from Covanta had reportedly not been accepted since the spring of 2019.  

• Multiple complaint inspections have been conducted since the last compliance inspection. 

• The waste treatment facility and pump stations experienced flooding at the end of June 2019.  

• Flow meter calibration certifications for 2019 were not available. The Township is on a yearly 

contract with HCS Instrumentation, but the meters were not calibrated in 2019. The meters are 

scheduled to be calibrated on February 3, 2020. 

• Lab documents for dewatered sludge % solids were not available. The % solids of dewaterd sludge 

can be analyzed on-site for process control purposes, but periodic analysis by an accredited lab is 

required for reporting purposes. 

12/15/2021: 
 

• In response to the inspection dated January 8, 2020, the facility engineer provided a written report 

outlining corrective actions taken. The report indicated that it was anticipated that pretreated landfill 

leachate will be conveyed directly to the facility and eliminate the need to pump groundwater into 

the north secondary clarifier effluent trough. The ground water was being used to prevent the 

chlorine contact tank from freezing.  



NPDES Permit Fact Sheet NPDES Permit No. 
PA0240095 
Mahoning Township WWTP  
 
 

12 

• During the inspection, DEP discussed concerns of effluent dilution during NPDES Permit sampling 

with the addition of the groundwater and the status of the pretreated landfill leachate conveyance 

line. It was reported that the groundwater has not been used during the summer and was recently 

turned on due to freezing conditions.  

• The facility was currently receiving 3,000 to 6,000-gallons of hauled in landfill leachate, 6-days per 

week. This is less than what was being received in the past and leachate production decreases in 

the winter. It was indicated that the pretreated landfill leachate will be conveyed to the township’s 

State Line Lift Station (SR 224/Jane Lane). Mr. Yeropoli provided that the well pump capacity is 25 

to 30-gpm. He also provided a status update from the facility engineer on the landfill leachate 

pretreatment and conveyance. It is anticipated that a Planned Changes to Wastestream Reporting 

Form will be submitted in the spring of 2022 

12/18/2024: 
 

• A Notice of Violation dated October 13, 2023 was sent to Mahoning Township for effluent violations 

reported between January 2022 and August 2023, and a response was received on November 13, 

2023. Additional effluent violations were reported between November 2023 and June 2024.  

• Hauled-in sludge was dumped at the headworks instead of the sludge digester. 

• Equipment failures with the oxidation ditches were reported with the submissions.  

• A significant amount of rag material and other influent debris was accumulated at the diversion 

structures, clarifiers, and chlorine contact tank. The operator reported this was a result of 

intermittent operational issues with the influent mechanical screen system.  

• Equipment to rebuild the influent mechanical screen system was available on-site. Township 

Engineer Gregg DelPrincipe, P.E. confirmed that the original influent mechanical screen is being 

rebuilt and that he is in the process of finding a solution to ongoing design issues with the grit 

chamber. He also provided correspondence with the DEP documenting that a Planned Changes to 

Wastestream Reporting Form was received and under review in the beginning of May 2022 for a 

proposed connection to the Mahoning Township collection system to convey pretreated landfill 

leachate from Republic Services Carbon Limestone to the Mahoning Township WWTP.  

• Groundwater from an on-site well is no longer being pumped into the north clarifier effluent 

trough. The operator reported the well pump stopped working approximately 2-years ago. 

 
The following violations were cited during the inspection 
 

1. 25 Pa. Code 252.4(a): Failure to update lab accreditation or registration. Submit an updated Lab 

Accreditation Form with current contract lab information and lab registration information for on-site 

analysis to eDMR; only resubmit if a change is made to the laboratory or methods used, and if 

parameters are added with the pending NPDES Permit renewal.  

2. 25 Pa. Code 302.1201: Operator failed to develop or approve Standard Operating Procedures for 

non-certified operators to make process control decisions/changes. The SOPs have not been 

updated since February 12, 2020, under the previous operator in responsible charge.  